# PACKAGE LEAFLET: INFORMATION FOR THE USER

# Modavinil 200mg

(Modafinil)

# What Is Modavinil 200 mg Drug?

For a long time now, many people have depended on Modalert and Waklert, popular generic modafinil and armodafinil brands, to eliminate daytime sleepiness, enhance cognitive function, and ultimately increase productivity. Quite unfortunately, these drugs will no longer be available on the market due to legal issues their manufacturer – Sun Pharma – has. But there is no cause for alarm, as there are great alternatives that work equally well. Modavinil and Armodavinil are currently the best replacements for Modalert and Waklert, respectively. They're even great alternatives to Modvigil, Mofy, Modafresh, and Artvigil. These drugs are produced by the reputable world-class pharmaceutical company Centurion Laboratories. Like brand name modafinil, Modavinil 200 mg can be prescribed for treating excessive daytime sleepiness caused by sleep disorders such as narcolepsy, SWSD, and OSA. The drug has a high level of purity and is unlikely to cause any serious side effects. This drug can be used by anyone looking to promote wakefulness, increase productivity, and gain a competitive edge in their workplace.

#### **How Does Modavinil Work?**

Modavinil contains modafinil – one of the world's most popular wake-promoting agents – as its active ingredient. This is the force behind its mechanism of action. The drug works by altering the levels of certain neurotransmitters in the brain that are associated with the regulation of sleep, alertness, focus, memory, and motivation. Some of these chemicals include dopamine, gamma-aminobutyric acid (GABA), and serotonin, among others. Modavinil is effective and has a high success rate. This means that it works safely and effectively for most people who take it.

#### How to Take It Correctly?

The daily recommended dose of Modavinil is 200 mg. It is to be swallowed whole with a glass of water and may be taken with or without a meal. The time of administration may differ depending on the purpose of use. For OSA and narcolepsy, take one pill very early in the morning. Note that popping the pill late in the day can make it difficult to sleep at night. For SWSD, take one pill about one hour before the start of the shift. Do not crush, split, or dissolve this drug in water. Use it exactly as directed by your doctor. Do not take more than the recommended daily dose; do not use it too frequently or for a longer period than your doctor has advised. Seek medical advice before taking this drug.

### **Wondering About Possible Side Effects?**

Modavinil is safe, effective, and well-tolerated, but taking it incorrectly can lead to serious side effects. However, the common side effects mostly experienced after taking it for the first time are similar to those associated with modafinil. They're typically mild and go away within hours or a few days and without any treatment. They are as follows: headache, nausea, diarrhea, drowsiness, insomnia.

The rare but more dangerous adverse effects that can result from taking Modavinil incorrectly or abusing it include chest pain, depression, hallucinations, and fast or irregular heartbeat, among others. These adverse effects can be life-threatening and thus require urgent medical attention. Do not overdose on this drug to avoid such negative effects. Consult your doctor to help you determine if this drug is safe for you before starting treatment with it.



**About Interactions** 

It's worth noting that Modavinil can interact negatively with certain other medications, food, alcohol, and other substances. Knowing and avoiding such products while taking the drug will help reduce the chances of experiencing any side effects and help you get the best out of it. Types of drugs to avoid while taking Modavinil or any other modafinil-based drug are the following: antifungals, blood thinners, some antidepressants, certain medications for seizure, monoamine oxidase (MAO) inhibitors, certain antibiotics. Do not take alcohol with this medicine, as it can increase the risk of experiencing serious adverse reactions. Some "smart drug" enthusiasts who tried this combination have reported experiencing blackouts. Although Modavinil can be taken with or without food, fatty foods can delay its onset of effects or extend its duration of action.

#### **Customer Reviews**

Although Modavinil is a relatively new product, it has been used by many people looking to eliminate excessive daytime sleepiness and/or enhance cognitive function. Going by user reviews, it appears that the majority of people who've used the product achieve their desired results. While many have emphasized its high level of safety, effectiveness, and ease of use, others have spoken of how it caused few to no side effects on first-time use, compared to previously used products. In a nutshell, both individuals using it to treat sleep disorders and those taking it off-label to increase performance at work or school have attested to its efficacy. With such a seemingly high success rate, you're very likely to equally get results from Modavinil. However, be sure to consult your doctor before using the drug.

## Buy Cheap Modavinil 200mg Online OTC

Modavinil is a new generic modafinil product and thus may be hard to come by online. While it may be available in some other online pharmacy, if you'd like to rest assured you'll be getting the real deal, <u>Afinil.com</u> is the best place to buy this brand. We've got it up for sale, and you can get it with no prescription. Here are some of the benefits you stand to gain from buying from us:

- high-quality tabs from India that will provide results without putting your life at risk;
- a genuine 100% money-back guarantee. This means we'll refund you or reship your parcel if it doesn't get to you – no questions asked;
- with a starting price of \$2.99 per pill that can go as low as \$0.89 (depending on the quantity being purchased), our Modavinil pills are cheap. We currently offer one of the best prices on the market;
- <u>ultra-fast shipping</u> is assured. We dispatch all orders within 2 hours and send tracking numbers within 72 hours. Parcels get delivered at lightning speed;
- all parcels are delivered in discreet packaging worldwide, including the USA, the UK, Canada, etc. This way, absolutely no one can tell what you're buying, except you and yourself!

What's more, we accept <u>multiple methods of payment</u> including PayPal, crypto, and all major credit cards. You get instant 24% off when you <u>pay via Bitcoin</u> and free standard shipping when you spend \$130 and over in our store. Order Modavinil 200 mg now without a prescription and have it delivered to your doorstep swiftly.